

MFPA Leipzig GmbH

Leipzig Institute for Materials Research and Testing

Testing, Inspection and Certification Authority for Construction Products and Construction Types

Business Division II: Load-Bearing Structures and Sound Insulation Head of Division: Prof. Dr.-Ing. Elke Reuschel Tel.: +49 (0) 341-6582-143 Fax: +49 (0) 341-6582-199 tragwerke@mfpa-leipzig.de

Work Group 2.3 Sound Insulation

Contact Person: Jonas Richter, B. Eng. Tel.: +49 (0) 341-6582-162 j.richter@mfpa-leipzig.de

Dipl.-Phys. Dietmar Sprinz Tel.: +49 (0) 341-6582-115 d.sprinz@mfpa-leipzig.de



Testing laboratory accredited by DAkkS GmbH according to DIN EN ISO/IEC 17025. Recognized Testing Laboratory by he VMPA

Acoustic Testing VMPA-SPG-129-97-SN

Test Report No. PB 2.3/24-044-2

July 3rd 2024 No. Copy: 1

Subject matter:	Laboratory measurement of impact sound reduction	Prof. E
	of an impact sound insulating material named Acous-	Tel.: + Fax: +
	tic Silence 1050 - 5 under 50 mm floating cement	tragwe
	screed according to DIN EN ISO 10140 (all parts)	Work Sound
Client:	Scan Underlay	Conta Jonas
	Ursusvei 16	j.richte
	DK-8464 Galten	DiplP Tel.: +- d.sprin
Date of order:	18-04-2024	
Date of test:	12-06-2024	Testing DAkkS DIN EN
Person in charge:	J. Richter B. Eng	the VIV
 3- 1	DiplPhys. D. Sprinz	Acoust 97-SN

This document consists of 9 pages and 2 annexes.

This document may only be reproduced in its unabbreviated form. All publication, even in excerpts, requires the prior written permission of MFPA Leipzig GmbH. The legal binding form is the written German form with the original signatures and original stamp of the authorized signatory / signatories. General terms and conditions of MFPA Leipzig GmbH are valid.

MFPA Leipzig GmbH InnovationsPark • Bautechnik • Leipzig/Sachsen Hans-Weigel-Straße 2B GER-04319 Leipzig

Tel. +49 (0) 341 6582-0 Fax +49 (0) 341 6582-135 www.mfpa-leipzig.ce kontakt@mfpa-leipzig.de

Bank Details: Sparkasse Leipzig IBAN: DE47 8605 5592 1100 5607 81 BIC: WELADE8LXXX Managing Director: Dr.-Ing. habil. Jörg Schmidt

Comm. Register: Local Court Leipzig HRB 17719 VAT-ID: DE 813200649 TAX-ID: 232/109/03224





1 Task Specification

The impact sound reduction of an impact sound insulating material named *Acoustic Silence 1050 - 5*, under 50 mm floating cement screed, shall be measured according to DIN EN ISO 10140 (all parts) by order of the client

Scan Underlay Ursusvej 16 DK-8464 Galten

on a standard heavyweight concrete floor (140 mm reinforced concrete ceiling) in the test bench of MFPA Leipzig GmbH and evaluated according to DIN EN ISO 717-2.

2 Sampling, Location and Date of Measurement

The material to be tested

impact sound insulating material Acoustic Silence 1050 - 5 supplied in rolls

was delivered to the MFPA Leipzig GmbH on April 18th 2024. The floating screed with the material to be tested was installed in the test stand by skilled workers on behalf of the MFPA Leipzig GmbH on May 21th 2024.

The date of test is revealed on the cover sheet of this report.



3 Test Object

Acoustic Silence 1050 - 5 is an impact sound insulation material with a one sided aluminum lamination. The test object as described in the following was tested.

3.1 Test Specimen Structure

(from top to bottom)

_

- 50 mm¹ cement screed screed DIN 18560-CT-F4 (CT-C25-F4 acc. to EN 13813)
 - PE-foil
- 5 mm impact sound insulating material *Acoustic Silence 1050 5*, aluminum lamination facing down
- 140 mm reinforced concrete floor of testing room

The mass per unit area of the impact sound insulation material is 1.1 kg/m², determined by the testing institute.

3.2 Installation in the Test Stand (see Annex 2)

The assembly of the test object was full faced on reinforced concrete floor. One layer of impact sound insulating material *Acoustic Silence 1050 - 5* was laid out, with 10 cm joint overlapping, sealed with duct tape on top for fixing of position. On flanking walls, the edge insulation strips consisting of one layer 20 mm mineral wool was installed. In addition, the impact sound insulating material was pulled up on the edge of the of the insulation strip. The top of the impact sound insulating material was covered by PE-foil. Finally, the screed was mounted.

Size of the test object:24,6 m²Curing time:22 days

¹ measured thickness (arithmetic mean) see point 7.2



4 Testing Room

The testing room complies with the requirements by DIN EN ISO 10140-5. It consists of a source room B F.02 and a receiving room below the ceiling B T.02.

The ceiling area between the source room and the receiving room is 24.6 m².

The ground plan of the source room has one rectangular angle and three oblique angles. The masonry walls are made of sand-lime bricks, raw density class 2.0, 24 mm thickness. For the reduction of flanking transmission, the walls are cased with highly insulating plasterboard and mineral wool in the source- and receiving room.

The room volumes of the source- and receiving room, the air temperatures, the relative humidities and the static pressure at the time of the measurement are shown in annex 1.



5 Test Method

The measurements were carried out on a heavyweight standard floor (reinforced ceiling) with a thickness of 140 mm in accordance to DIN EN ISO 10140-5, section C.2 in the laboratory of the MFPA Leipzig GmbH. The measurements of the impact sound reduction were carried out according to category II (large test specimen) of:

 DIN EN ISO 10140-1, Acoustics, Laboratory measurement of sound insulation of building elements – Part 1: Application rules for specific products, issue September 2021 in connection with other parts of DIN EN ISO 10140 (part 2 – 5, issue September 2021

The calculation of the rated impact sound reduction based on these measurements was according to:

 DIN EN ISO 717-2, Acoustics, Rating of sound insulation in buildings and of building elements – Part 2: Impact sound insulation, issue May 2021

The impact sound level was measured by a rotating microphone in the receiving room with 8 positions of a standard tapping machine on the standard concrete floor and with 8 positions of the standard concrete floor with the test specimen. The measurement was carried out on $1/3^{rd}$ octave band frequencies of 50 – 5000 Hz. The normalized impact sound level results from the equation:

$$L_n = L_i + 10 lg \left(\frac{A}{A_0}\right)$$

where:

- L_n normalized impact sound level
- L_i impact sound level
- A equivalent absorption area in the receiving room in m², determined from the measurement of the reverberation period and the volume of the receiving room
- A₀ reference absorption area (A₀ is defined to 10 m²)



The impact sound reduction was determined from the difference of the normalized impact sound level of the standard concrete floor without the test specimen and of the standard concrete floor with the test specimen in accordance to the following equation:

$$\Delta L = L_{n,0} - L_n$$

where:

- ΔL impact sound reduction
- L_{n,0} normalized impact sound level of the standard concrete floor without the test specimen
- L_n normalized impact sound level of the standard concrete floor with the test specimen

The rated impact sound reduction ΔL_W was calculated according to the following equations:

 $L_{n,r} = L_{n,r,0} - \Delta L$

 $\Delta L_w = 78 \text{ dB} - L_{n,r,w}$

where:

- L_{n,r} calculated normalized impact sound level of reference floor with the test specimen to be tested
- L_{n,r,0} given normalized impact sound level of reference floor acc. to DIN EN ISO 717-2
- L_{n,r,w} rated normalized impact sound level of the reference floor with the floor covering to be tested
- ΔL_W rated impact sound reduction of the floor covering

Procedure and volume of measurements are in accordance with the principles of the research group of the building authorized acoustic noise laboratories. Acoustical tests for the length-related flow resistance of the built in impact sound insulating material were not ordered.



6 Measuring Instruments

The following listed measuring devices were used.

Table 1: Measuring devices

Device	Туре	Manufacturer
Sound level meter	140	Norsonic
Free field microphone	1225	Norsonic
Preamplifier	1209	Norsonic
Calibrator	1251	Norsonic
Power amplifier	260	Norsonic
Speaker combination (Dodecahedron)	229	Norsonic
Microphone panning system	265	Norsonic
Standard tapping machine	211	Norsonic

The measuring instruments are calibrated regularly and the measurement chain is calibrated before and after each measurement.

The MFPA Leipzig GmbH regularly takes part in the comparative measurements group 1 testing laboratories (qualification testing laboratories) of the Physikalisch Technische Bundesanstalt PTB (German national metrology institute) Braunschweig (the last one being in 2022) and is registered as a testing laboratory in the "List of testing, monitoring and certifying laboratories in accordance with the state building codes" of the Deutsches Institut für Bautechnik DIBt (German Institute for Construction Technology) under the code number "SAC 02".

The MFPA Leipzig GmbH is a testing laboratory accredited by the DAkkS GmbH according to DIN EN ISO/IEC 17025.



7 Measuring Results

7.1 Impact Sound Reduction

The test results are listed in the following table.

Table 2: Test resultsy

test object	test results	spectrum values C _l	see annex
140 mm standard concrete floor without test specimen	L _{n,0,w} = 75 dB	C _{I,0} = -11 dB	-
140 mm standard concrete floor with test	$L_{n,r,w} = 56 \text{ dB}$	C _{I,r} = 1 dB	
specimen	$\Delta L_{w} = 22 \text{ dB}$	C _{I,∆} = -12 dB	1
	ΔL_{lin} = 10 dB		

Where:

L _{n,0,w}	rated normalized impact sound level of the heavyweight standard floor
L _{n,r,w}	calculated rated normalized impact sound level of a reference floor with the
	floor covering to be tested
ΔL_w	rated impact sound reduction
ΔL_{lin}	non-valuated linear impact sound level $\Delta L_{lin} = \Delta L_w + C_{l,\Delta}$
C _{I,0}	spectrum value for the normalized impact sound level of the heavyweight
	standard floor
Cl,r	spectrum value for the reference floor with the tested floor covering
$C_{I,\Delta}$	spectrum value for the impact sound reduction of the floor covering

For graphical and tabular representation of the ΔL values on the frequency please refer to annex 1.

The rated impact sound reduction ΔL_w , in the test laboratory determined according to DIN EN ISO 717-2 and DIN 4109-4 (in 1/10 dB with measurement uncertainty), is:

 $\Delta L_{w} = 21.6 \text{ dB} \pm 1.1 \text{ dB}$



Measurement uncertainty is the mean standard deviation of the test bench measurement acc. to DIN EN ISO 12999-1.

For the product declaration, the integer value of the rated impact sound reduction according to Table 2 of this test report shall be used.

7.2 Thickness and Mass per Unit Area of the Screed

The average thickness was determined on 10 sample areas of the screed (distributed evenly over the area) during demolition of the screed. The mass per unit area of the screed was determined by weighting of the total demolition material.

- average thickness: 54 mm
- mass per unit area: 107 kg/m²

8 Notes on the Test Results

The results are values determined in the laboratory.

The results of the tests exclusively relate to the items tested. This document does not replace a certificate of conformity or suitability according to national and European building codes.

Leipzig, July 3rd 2024

Dipl.-Phys. D. Sprinz Richter, B. Eng. Head of Work Group eving Engineer MFP u eipzig GmbH SAC 02 NB 0800



PB 2.3/24-044-2 July 3rd 2024





PB 2.3/24-044-2 July 3rd 2024



Figure 1: installation situation of impact sound insulating material and edge insulation strips, overlaps with duct tape



Figure 2: installation situation of floating cement screed



Figure 3: Testing situation of floating cement screed